
Treating hypoglycaemia:

Treat if blood glucose is less than 4mmol/L
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ADULT PATIENTS 
WHO ARE NIL BY 
MOUTH

• Adjust / review 
IV insulin 
infusion

• Treat with IV 
glucose as 
above

• When CBG 
>4mmol/L 
commence 
20% glucose 
infusion 50 ml/
hr^

With or without symptoms
• Sweating 
• Trembling 
• Feeling of hunger 

• Anxiety / Irritability
• Pale
• Palpitations
• Tingling of lips

• Difficulty in concentrating
• Vague / Confused
• Convulsions
• Coma

Review patient on 
each treatment

• Repeat cycle to 
a maximum of 
three (3) times

• If patient 
deteriorates 
or does not 
respond to 
oral treatment 
consider 50 ml/ 
hr IV glucose 
20% or 1 mg 
Glucagon (i.m. 
if not already 
given)

Patient ABLE to  
self help

Patient UNABLE to 
self help but able to 

swallow

If IV insulin in situ: stop infusion*

Check 
Airway
Breathing
Circulation 

Disability - 
CBG + GCS
Exposure

ABLE to secure IV 
access

Check CBG in 10 
minutes and repeat 
once if necessary

Check blood 
glucose and full 
medical review to 
consider other causes 
of coma e.g. SAH, 
cerebral oedema

Doctor to prescribe 
and administer: 

Using IV Pump

• 75 mls 20% 
glucose over 15 
minutes (= 300 
ml/hr stopped 
after 15 min-
utes)

UNABLE to secure 
IV access

Regular capillary blood glucose  
measurement for next 24 - 48 hours

Yes

Yes

No

Wait 15 minutes: 
re-check blood glucose

Blood glucose  
less than 4mmols/L?

Give longer acting CHO either:
• Cereal / sandwiches / biscuits (for patients 

with coeliac disease, please give suitable 
alternative gluten free carbohydrate snack 
e.g. rice crispies)

• Next meal if ready
• DO NOT OMIT INSULIN INJECTION IF DUE

Give Fast acting 
CHO either: 

• Glucojuice 
(60ml)

• Cold sweet 
drink e.g. Fruit 
juice (150-200 
mls)

• Or 5-7 
dextrose 
tablets

Administer:

• Dextrogel® 
(1.5-2 tubes)  
or 

• Consider 1mg 
+ Glucogon 
i.m.+

Check blood glucose in 30-60 minutes

Refer to DSN for Hypoglycaemia education 

Check 
blood 

glucose

No

Yes

No

Check

Patient responded

Fast Bleep Doctor

If CBG remains < 4 
consider IV 20% 
glucose infusion 
50 ml/hr^ or 1 mg 
glucagon+ i.m.

Give 
oxygen}

ABDCE:

If IV insulin in situ: stop infusion*

Patient CONSCIOUS?

KEY: CBG - Capillary Blood Glucose 

*  Re-start when CBG> 4mmol/L
+    1mg glucagon i.m.only given once

^  Volume should be determined by clinical        
    circumstances

Prescribe and  
administer:

• Immediate  
glucagon+ 
injection 1 mg 
I/M


